

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-07-17 15:06:30
Date of Next Testing: 2027-07-16 15:06:30
Product Name: **18NR-T Transparent Titania Paste**
CAS Number:
Specifications & Purity:
Lot #: G2310373
SKU #: N494406
Version: 2
Analysis #: 246223
Storage Temperature: Store at 2-8°C, Protected from light

Parameter	Limit Values	Result
Titanium Dioxide	17.8-20.2 (%)	19.90000 %
viscosity	40000- 55000 (mPa·S)	47700.00000 mPa·S
Structure(>99% Anatase, Analysis carried out on starting material, prior to paste manufacture)	Confirmed	Confirmed
Appearance(N494406)	Amber Paste	Amber Paste



John Su
QA & QC Manager